FORM NO. 95-9153

PART NO. 95-9121

)
SET-UP AND

PARTS MANUAL

N

SONIC BOOM™ Replacement Kit

for the WORKMAN® and MULTI PRO® SPRAYERS

This manual includes set-up instructions for the MULTI PRO® 9500, MULTI PRO® 1100, and WORKMAN®
Vehicles. Refer to the sections that contain information pertaining to the set-up for your Vehicle or

Sprayer.

The only Multi Pro 1100 Vehicles this Kit will install on are those with serial numbers of 30000

and up. Vehicles prior to this will require additional modifications not included in this manual.

Refer to the illustrated Parts for the details of parts used in assembling the Sonic Boom™ Replacement Kit.

NOTE: In order to use a Sonic Boom™
Replacement Kit your sprayer must first be
equipped with an Electric Boom Lift Kit. The
Harness included with the Electric Boom Lift
Kit will not be used with the Sonic Boom™
accessory and may be discarded.

SONAR SENSORS INSTALLATION:

1. Mount the Sensor Brackets to the Boom Pipes
between the Vertical Support and the last Nozzle,
using two (2) "U" Bolts, (4) locknuts, and flat
washers. The Brackets should be tilted up 10°.
Right side is shown in FIG. 1.

NOTE: Attach the left Sensor Bracket in the
same manner on the left Boom Pipe.

FIG. 1

1. "U" Bolts
2. Sensor Bracket
3. Sonar Cord

4. Corrugated Split Tubing
5. Boom Hinge

NOTE: "RIGHT" and "LEFT", "FRONT" and
"REAR" reference the Ooperator's directions
when seated in the normal operating position.

2. Route the Sonar Cords along the top of the
Boom Support and toward the center of the
Vehicle. Install Corrugated Split Tubing over Sonar
Cable and Boom Support. Use Tie Straps to
secure the Sonar Cords and Corrugated Tubing
to the Boom Support at each end and at the center.
Allow sufficient slack in the Sonar Cord at the
Boom Hinge to permit the Boom to pivot freely.
See FIG. 1

NOTE: Be sure that no obstructions (hoses or
nozzles) are in the path of the Sonar signal as
it travels from the Sonar Head to the ground
surface.

Refer to the following section that contains
information pertaining to the set-up for your
Vehicle or Sprayer.

NOTE: Due to the commonality of the Sonic
Boom™ Kit, there will be extra length of Harness
in some areas. This extra length should be
doubled over and tied using the Tie Straps
included with the Kit.

IMPORTANT: DO NOT ROUTE HARNESS
NEAR MOVING PARTS!

©The TORO Company - 1997
All Rights Reserved



SET-UP INSTRUCTIONS

MULTI PRO® 5500 VEHICLE:

1. Mount ECU to Plate using four (4) 1/4 NC x
2-1/2" hex hd cap screws, lock washers and hex
nuts. See FIG. 2

NN
<5539 \\»)),,/wu),}};:., >
<2

.\",‘,‘mml 2

)

DA

Ay,
2

2,

77777

—. g
—

== 8NN

=
=,

FIG. 2
1. ECU 4. Fuse Block
2. Plate 5. Wiring Harness
3. 4 Relays 6. Mounting Post

2. Mount four (4) Relays to Plate using 1/4 NC x
5/8" hex hd cap screws, lock washers and hex
nuts.

3. Mount Fuse Block to Plate using two (2) # 10
NC x 5/8" rec. rd. hd. mach. screws and hex nuts.

4. Connect Wiring Harness to ECU and Relays .
Tighten ECU and connector screws.

5. Mount ECU Plate to Vehicle post on right side
under Dash, using two (2) 5/16 NC x 3/4" cap
screws and lock washers. See FIG. 2

6. Install Sonic Boom™ Decal and Indicator Light
on Dash, and connect Harness Leads to Light.
See FIG. 3

FIG. 3

1. Indicator Light 2. Sonic Boom™ Decal

7. Route Wiring Harness through floor along side
the Vehicle Harness and Hydraulic Lines. Route
under floor toward the right side of the vehicle,
through Harness guides, and to front right corner
of the Seat Box.

8. Install "R" clamps provided in place of existing
"R" clamps located under both Passenger and
Operator Seats.

9. Route Harness through new "R" clamps with
existing Harness. Identify Harness lead with 3
clear 6-way connectors. Route that portion to the
Center Switch Panel.

10. Install two (2) Boom Switches (included in
Boom Lift Kit) and Sonic Boom™ Mode Switch.
Connect Wiring Harness as shown in FIG. 4.

YELLOW
YLW/BLK

BLACK
PURPLE

1. Right Boom Switch 3. Sonic Boom™ Mode
2. Left Boom Switch 4. Wiring Harness



11. Route Harness to Fuse Block under Operator
Seat. Connect power and ground wires as shown
in FIG. 5

FIG.5

1. Fuse 3. Ground Wire
2. Power Wire

12. Route remaining Harness along right side of
Vehicle to the Boom, following the Vehicle Harness
through the Harness Guides.

NOTE: Use Tie Straps provided to attach
Harness to existing Harness or to tie up extra
Sonic Boom™ Harness whenever necessary.



SET-UP INSTRUCTIONS

MULTI PRO® 1100 VEHICLE:

NOTE: Vehicles with serial numbers preceding
60231 will require the drilling of holes for ECU,
Relays, Fuse Block, Indicator Light, and Sonic
Boom™ Switch. See FIG. 6,8, and 9.

8 —4— 9ts/e"
131/3' i
9 )

(Yo 2

z 116 A" e
a 7 . O
o —+—10 o o gg b=
- < 5D -5

41 o ( TYP m

0 (VI
FIG. 6

1. Visible side of Console Cover

1. Remove Console Cover.

2. Mount ECU to Console Cover using four (4)
1/4 NC x 2-1/2" hex hd cap screws, lock washers
and hex nuts. See FIG. 7

3. Mount four (4) Relays using 1/4 NC x 5/8" hex
hd cap screws, lock washers and hex nuts.

= outside

_Iinside

Ve

-3

1. ECU 4. Fuse Block
2. Console Cover 5. Wiring Harness
3. 4 Relays

4. Mount Fuse Block to Console Cover using two
(2) # 10 NC x 5/8" rec. rd. hd. mach. screws and
hex nuts.

5. Connect Wiring Harness to ECU and Relays.

6. Route Wiring Harness through floor and back
through axle mounting bracket. Route the harness
section with three (3) clear 6-way connectors back
along left side of Vehicle to behind engine. Then
guide up, into the Seat Box.

7. Install Sonic Boom™ Decal and Indicator Light
on Dash (11/16" DIA. hole required.) Connect
Harness Leads to Light. Reinstall the Console
Cover. See FIG. 8

FIG. 8

1. Indicator Light 2. Sonic Boom™ Decal

8. Install two (2) Boom Switches (included in
Boom Lift Kit) and Sonic Boom™ Mode Switch (1/
2"DIA. hole required). Install Decals, and connect
Wiring Harness. See FIG. 9

NOTE: It may be necessary to temporarily
remove the Air Cleaner to make connection to
Switches.

YELLOW

YLW/BLK LIGHT BLUE
BLACK
PURPLE ‘ w
LIGHT GREEN

1. Right Boom Switch 3. Sonic Boom™ Mode
2. Left Boom Switch 4. Wiring Harness



SET-UP INSTRUCTIONS

9. Route Harness to Fuse Block under Operator
Seat. Connect power and ground wires as shown
in FIG. 10

FIG. 10

1. Fuse 3. Ground Wire
2. Power Wire

10. Route remaining Harness along the right side
of Vehicle to the Boom, following the Vehicle
Harness through the Harness Guides.

NOTE: Use Tie Straps provided to attach
Harness to existing Harness or to tie up extra
Sonic Boom™ Harness whenever necessary.



SET-UP INSTRUCTIONS

WORKMAN VEHICLE:

1. Remove (15) screws and washers securing the
Front Panel to Vehicle frame and remove Front
Panel.

2. Locate and drill two (2) 3/8" holes in right
Upright Post. See FIG. 11

FIG. 11

1. Upright Post 2. ECU Bracket

FIG. 12

4. Four Relays
5. Fuse Blocks
6. Wiring Harness
7. Upright Post

1. Support Bracket
2. ECU Bracket
3. ECU

3. Mountthe Support Bracket to the ECU Bracket
using (1) 5/16 NC x3/4" cap screw, flat washer,
lock washer, and hex nut. See FIG. 12

4. Mount ECU to Bracket using four (4) 1/4 NC x
2-1/2" hex hd cap screws, lock washers and hex
nuts. See FIG. 12

5. Mount four (4) Relays using 1/4 NC x 5/8" hex
hd cap screws, lock washers and hex nuts. See
FIG. 12

6. Remove fasteners securing Vehicle Fuse
Block(s). Slide Sonic Boom™ Fuse Block together
with Vehicle Fuse Block(s) and remount all Fuse
Blocks to Vehicle using fasteners previously
removed. See FIG. 12

7. Connect Wiring Harness to ECU and Relays.

8. Mount ECU Bracket to Upright Post, using two
(2) 5/16 NC x 3/4" cap screws, flat washers, lock
washers, and hex nuts. See FIG. 12

9. Drill 3/8" hole in floor using the Support Bracket
as a template for hole location.

10. Secure Support Bracket to floor, using a 5/16
NC x 3/4" cap screw, flat washer, lock washer, and
hex nut. See FIG. 12

11. Install Switch Bracket to Dash using four (4)
1/4 NC x 5/8" hex hd cap screws, lock washers,
and hex nuts as shown in FIG. 13

YELLOW/BLACK —
YELLOW —]
YELLOW/BLACK
PURPLE

BLACK

FIG. 13

1. Right Boom Switch 3. . Sonic Boom™ Mode
Switch

2. Left Boom Switch 4. Sonic Indicator Light



SET-UP INSTRUCTIONS

12. Install two (2) Boom Switches (included in
Boom Lift Kit), Sonic Boom™ Mode Switch, Sonic
Boom™ Indicator Light, and Decals. Connect
Wiring Harness as shown in FIG. 13

13. Install (5) Fuse Decals. Connect power wire
to available Vehicle Fuse Block lead, and connect
ground wire to ground bolt as shown in FIG. 14

FIG. 14
1. Power Wire 3. Ground Bolt
2. Ground Wire 4. Five Fuse Decals

5. 30 amp Fuse

14. Install 30 amp Fuse to the Bay matching Power
Wire Connection.

15. Route Harness to Boom following the Vehicle
Brake Lines. Secure Harness to Vehicle using Tie
Straps provided. Route Harness away from any
moving parts.

16. Reattach Front Panel.

BOOM CONNECTIONS

(Applicable to all sprayer vehicles)

1. Connect Wiring Harness to Sonar Sensor
cable. The connector with black/orange stripe wire
in center terminal mates to left Sensor cable. The
connector with the black/blue stripe wire mates
to right Sensor cable.

2. Connect Wiring Harness to Actuators. The
connector with solid red and black wires mates to
Left Actuator. The connector with striped red and
black wire mates to Right Actuator.

BOOM HEIGHT ADJUSTMENT:

1. Tighten the adjustable clevis jam nut as close
against the clevis as it will go. See FIG. 15.

2. Securely tighten the adjustable clevis end nut
against the boom frame support member.

3. Repeat this procedure for the boom on
opposite side.

FIG. 15

1. Actuator 3. Jam Nut
2. Adjustable Clevis 4. End Nut



A SAFETY AND INSTRUCTION DECALS

The following safety and instruction decals are installed on the vehicle. If any become damaged
or illegible, replace them. Decal part numbers are listed below and in the Operator's Manual.
Order replacements from your Authorized TORO Distributor.

MIMPORTANT

SENSOR MAY BE DAMAGED
BY PRESSURIZED WASHING.

DO NOT WASH SENSOR/MOUNT
WITH PRESSURIZED SPRAY.

TO CLEAN, WIPE WITH DAMP
CLOTH. SEE OPERATOR'S
MANUAL

94-8576

Part No. 94-8576; Located on the Sensor
Bracket on Workman® and MULTI PRO®
Sprayers

INPUT POWER OUTPUT POWER

5 AMP
94-8584

10 AMP
94-8585

Part No. 94-8585;
Located at the
Aux. Fuse Block
of Workman® and
MULTI PRO®
Sprayers

Part No. 94-8584;
Located at the
Aux. Fuse Block
of Workman® and
MULTI PRO®
Sprayers

TOAVOIDELECTRIC SHOCK
ANDPERSONALINJURYTO
BYSTANDERS

© INSPECT AREA OVERHEAD FOR
WIRES BEFORE RAISING BOOMS.

® KEEP BYSTANDERS AWAY WHILE
RAISING AND LOWERING BOOMS.

Part No. 87-0570; Located on both
corners of Rear Tank Band on Workman®
and MULTI PRO® Sprayers

94-8582

Part No. 94-8582;
Located on the
Dash of
Workman® and
MULTI PRO®
Sprayers

SPRAY BOOM
CONTROL

DOWN

Part No. 87-0610; Located
on left Control Panel of
MULTI PRO® 1100
Sprayers

SONIC
BOOM™

AUTO
OFF
(SET)

MANUAL
94-8583

Part No. 94-8583;
Located on Switch
Mounting Bracket of
Workman® and on
Console Control
Panel on MULTI
PRO® 1100 Sprayers

SPRAY BOOM CONTROL
LEFT UP RIGHT

oieo

92-2660

Part No. 92-2660;
Located on the
Dash Bracket of
the Workman®

Sprayers



SENSOR AND BRACKET ASS'Y 95-8577(RH) 95-8567(LH)

(RIGHT SIDE SHOWN)

Part No. Description Qty # | Part No. Description ty
1 | 94-8586 Sonar Wire Conduit 2 6 |95-2247 Foam Sensor Shield 2
2 |21-107-AMD | #10 NC x 2 3/4 Machine Screw 4 7 123-7-GD 3/16" Lockwasher 4
3 |95-2249 Sensor Bracket (right side) 1 8 |22-9-AD #10 NC Hex. nut 4
* 195-2248 Sensor Bracket (left side) 1 9 |92-0010 1/4" NC U-Bolt 4
4 |94-6869 Ultrasonic Sensor 2 10}32146-17 1/4" Locknut 8
5 195-2245 Sensor Shield 2 11]24-9-AD 1/4" USS Flatwasher 8

* Not illustrated




YY)
“"\,\","}))))));};););llllll/% 2 e o
ek =) ey
=il @) Me —
5 @ iy
A a3 | 2=
§§ ) l))Jﬁi'u' o ‘i&/‘m =
A\ M
) [
& Ry o a4
: Qi
. T4
e iil"@ / rom,
7 /! Q"
&
\\\§ s
\ ~
¥ _ 4,/'
ECU MOUNTING ASS'Y
#| Part No. Description Qty # | Part No. Description Qty
1 |94-8519 Wire Harness 1 9 |70-1480 Relay 4
2 |21-98-AGOD | #10 NCx5/8" Machine Screw 2 10}20-2-AGD 1/4 NC x 5/8" Hex Cap Screw 4
3 |22-9-AJD #10 NC Hex nut 2 11192-5720 ECU (Computer) 1
4 |22-11-AJD 1/4" NC Hex nut 8 12]20-11-AGD 1/4 NC x 2 1/2" Hex Cap Screw 4
5 |23-9-GD 1/4" Lockwasher 8 ** 142765 30 Amp Fuse 1
6 |23-10-GD 5/16" Lockwasher 4* ** 195-2438 10 Amp Fuse 1
7 |20-24-AGD 5/16 NC x 3/4" Hex Cap Screw 4* ** 195-2439 5 Amp Fuse 1
8 |94-8564 5500 ECU Mount Plate 1

10

** Jtems not illustrated.

* Four (4) used on Workman. Only two (2) needed for 5500. Zero (0) used for 1100 mounting.




WORKMAN?®

SWITCH PANEL ASS'Y &
HARNESS RESTRAINT

# ] Part No. Description Qty
1 192-0250 Toggle Switch 1
2 192-8531 Switch Boot 1
3 |40-6410 Warning Light 1
4 192-2662 Plug 2
5 123-9-GD 1/4" Lockwasher 4

# | Part No. Description Qty
6 |22-11-AJD 14" NC 4
7 194-8598 Switch Mount Bracket 1
8 |20-2-AGD 1/4 NC x 5/8" Hex Cap Screw 4
9 |095672 Tie Strap 16
10]2412-104 “R" Clamp 2

11



WORKMAN ECU BRACKET ASS'Y

#| Part No. Description Qty # | Part No. Description Qty
1 | 94-8565 ECU Mount Bracket (Workman) 1 4 |24-10-AD 5/16" USS Flatwasher 4
2 |23-10-GD 5/16" Lockwasher 4 5 |94-8588 Support Bracket (Workman) 1
3 | 22-12-AJD 5/16 NC Hex nut 4 6 |20-24-AGD 5/16" NC x 3/4" Hex Cap Screw 4

12






